
21-01-2022

9050650 

DK/N: Hegnsklipper til traktor (Original)

S:  Hydraulisk grensåg till traktor (Översättning)

GB: Hedge Mower for Traktor (Translation)

www.p-lindberg.dk 
www.p-lindberg.no 
www.p-lindberg.se 
www.p-lindberg.de 

Manual 

DK 

S 

GB 



  
  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Kontakt Danmark: 
P. Lindberg A/S 
Sdr. Ringvej 1 
6600 Vejen 
Tlf. 70 21 26 26  
Fax 70 21 26 30 
salg@p-lindberg.dk 
www.p-lindberg.dk 
 
Kontakt Norge: 
P. Lindberg 
Doneheia 62 
4516 Mandal 
Telefon: 21 98 47 47 
hei@lindberg.no 
www.p-lindberg.no 
 
Kontakt Sverige: 
P. Lindberg Sverigefilial 
Myrangatan 4 
745 37 Enköping 
Tel. 010-209 70 50 
order@p-lindberg.se 
www.p-lindberg.se 



 
 1 MAN 9050650 DK V4 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 
 
Hegnsklipper, rundsavsmodel - Vare nr.: 9050650 
 
Beskrivelse: 
Hegnsklipper til montering på traktormonteret frontlæsser, minilæsser, m.m. Med 1 
stk. hydraulikdrevet motor. 
 
Tilsigtet anvendelse: Må kun anvendes som beskrevet i brugsanvisning – al anden 
anvendelse betragtes som forkert. 
 

Indhold 
Sikkerhed ........................................................................................................................................... 2 
Montering .......................................................................................................................................... 2 
Tekniske data .................................................................................................................................... 2 
Brug ..................................................................................................................................................... 3 
Vedligeholdelse ................................................................................................................................ 3 

V-rem .............................................................................................................................................. 4 
Rengøring ....................................................................................................................................... 4 
Udskiftning af savblade .............................................................................................................. 4 
Slibning af klinge .......................................................................................................................... 5 

Samling ............................................................................................................................................... 5 
EU overensstemmelseserklæring............................................................................................... 10 
 
 
 

Savklingerne skal beskyttes med klingeafskærmningen, når 
hegnsklipperen ikke anvendes og ved transport. Anvend eller flyt aldrig 
maskinen, når der befinder sig personer i arbejdsområdet. Løftning, 
sænkning eller drejning med klingerne kan medføre alvorlig 
personskade. Hvis køretøjet efterlades uden opsyn, skal savklingen altid 
være standset. 

DK 
Original 
Brugsanvisning 



  
  

 
 2 MAN 9050650 DK V4 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

Sikkerhed 
 

• Vær sikker på, at der ikke opholder sig nogle personer/dyr i området, hvor der 
arbejdes. 

• Kontroller at bolte og skruer er fastspændte. 
• Fjern aldrig sikkerhedsforanstaltninger, som er monteret fra fabrikken, 
• Gå ikke under klipperen, når denne er i gang, eller løftet op i luften. 
• Vær sikker på, at traktoren kan håndtere klippeaggregatet, som vejer ca. 740 kg. 
• Når klipperen ikke er i brug, skal savklingerne afskærmes. 

 
Montering 
 
Hegnsklipperen monteres forrest på traktorens frontlæsserenhed. Hegnsklipperen 
leveres med Euro 2 beslag, og kan sideforskydes op til 1 meter. Start med at hægte 
frontlæsseren i Euro beslagene, efterfølgende spændes de to bolte M12. Løft 
hegnsklipperen op og fjern de 2 støtteben. Derefter monteres slæbeskoen. 
Hydraulikslangerne monteres og sikres forsvarlig fast til traktoren. 
Uren hydraulikolie vil forårsage skader på hegnsklipperens motor og cylinder. Vær 
sikker på at returløbet på hydrauliksiden har fri passage! Må under ingen 
omstændigheder komme over 10 bar! 
 
Tekniske data 
 
Savklinge, diameter   600 mm 
Savklinge, tykkelse    5,0 mm 
Tandantal      80 stk./pr klinge 
Arbejdsbredde/-højde    1.750 mm 
Max. skæredybde/grentykkelse  200 mm 
Max. sideforskydning   1.000 mm 
Hydraulikslanger     6 stk. à 9 meter 
Nødvendigt olieflow   Min. 45 liter/minut 
Nødvendigt olietryk   160-210 bar 
Vægt       740 kg 
 
 
 
 



  
  

 
 3 MAN 9050650 DK V4 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

Brug 
 
Første gang man starter med at skære/klippe et læhegn, starte man fra bunden og 
klipper til ende, derefter klipper man i højden. 
Når man klipper tæt mod jorden, skal man være sikker på at der ikke befinder sig 
store sten, jernpæle m.m. i det underste krat. Dette vil øjeblikkelig ødelægge 
klingerne. 
Fremdrift hastigheden bør ligeledes afpasses således at klingerne får tid til at skære 
sig ordentlig fri.  
Hvis læhegnet har mange store sidegrene, kan det være en fordel at klippe hegnet i 
flere omgange, så man undgår at store grene falder ned på klipperen/traktoren. 
Hvis man møder en tyk gren, kan det være nødvendigt at stoppe helt op, så klingen 
får tid til at save sig igennem. 
 

 
 
Vedligeholdelse 
 
Da savbladene er meget skarpe og vejer ca. 14 kg, skal alt arbejde udføres med den største 
agtpågivenhed. Brug altid sikkerhandsker og- støvler når klingerne vedligeholdes og 
repareres. 
 
Før man starter med at arbejde på hegnsklipperen, skal hydraulikforbindelserne 
kobles af. 
Placer saven på bukkene, på et jævnt underlag. Efter 2 timers brug skal følgende 
kontrolleres:  

• Savbladenes befæstelse. 
• Alle bolte efterspændes.  

Klingeafskærmningen beskytter klingerne når 
maskinen transporteres, opbevares etc.  



  
  

 
 4 MAN 9050650 DK V4 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
V-rem 
V-remmene bør jævnligt kontrolleres for den rette stramhed, specielt efter de første 
par timers brug. For at kontrollere remmene, er det nødvendigt at fjerne 
remskærmen. 
 
 
 
 
 
 
 
 
 
Remmene har den korrekte stramhed, hvis de 
kan nedtrykkes 5-10 mm på remmenes længste sted. For at stramme dem, skal man 
løsne de 4 bolte som holder motoren og spænde strammeskruen, til den rette 
stramhed er nået. Derefter spænder man igen de 4 bolte igen. 
 
Rengøring 
Der vil altid være en form for savsmuld på maskinen, dette fjernes bedst med en 
børste og trykluft. Det er ikke anbefalelsesværdigt at bruge vand eller højtryksrenser. 
 
Udskiftning af savblade 
Hvert savblad er monteret med 4 stk. M8 bolte og 1 stk. M12 med links gevind, som 
alle er sikret med skruesikring.  
 
Fjern de 4 stk. M8 bolte og fjern herefter M12 bolten. Nu kan klingen tages ad. Følg 
anvisningen i modsat rækkefølge, når en ny klinge i sat i! 
 
Kontroller at alle bolte er intakte! 
 
Selvlåsende møtrikker skal udskiftes ved skift af klinge! 
 
Beskadigede klinger skal udskiftes straks! 
 
M12 bolten skal monteres med skruesikring (mellemliggende)! 
 



  
  

 
 5 MAN 9050650 DK V4 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

Slibning af klinge 
 
Slibning af savbladene bør kun udføres af specialister med de rette værktøjer. 
 
Samling 
 
Inden samlingen påbegyndes, kontroller da venligst, at alle dele er medleveret og at 
de er intakte. 
 
Trin 1.  
Støtteben (nr. 28) monteres på rammen (nr. 10) og de 2 håndskruer spændes (nr. 20). 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



  
  

 
 6 MAN 9050650 DK V4 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

Trin 2. 
Monter den lodrette arm nr. 45 til det vandretliggende udskyder rør nr. 13. Disse 2 
enheder forbindes med den lange splitbolt nr. 40. Denne sikres med bolten M8x20 nr. 
38, og de underliggende fladskiver og spændeskive nr. 44/49.  
 
Bemærk: De 2 store skiver Ø30 nr. 41 skal ligge imellem den lodrette arm og 
udskyder armen. 
 
Fastgør cylinderen (# 43) til bjælken ved hjælp af hængselstift (# 25), spænd med 
skruen M8x20 (# 38), den flade skive Ø8 (# 44) og låseskiven Ø8 (# 49). 
 
Bemærk: Sæt flad skive Ø30 (# 42) mellem cylinder og bjælke. 
 

  



  
  

 
 7 MAN 9050650 DK V4 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

Trin 3. 
Monter savhovedet nr. 36 på den lodrette arm nr. 45 med bolten M12x120 nr.4, 
spændeskive Ø12 nr. 2 og låsemøtrik M12 nr.1. Herefter spændes de fire bolte 
M16x55 nr.3. 

 
 
Trin 4. 

Monter støttebenet nr.36-28 på savhovedet nr. 36 med en spændeskive Ø12 (36-4), 
låsemøtrik M12 (36-26) og bolt M12x80 (36-29). 

 
 
Trin 5. 



  
  

 
 8 MAN 9050650 DK V4 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

1. Forbind hydraulikslangen A (52) til den lodrette arm (45) ved hjælp af rørholder 
(35). 

2. Forbind hydraulikslange A (52) til savhovedet sammen med O-ring Ø11,2x2,4 
(14). 

 
Trin 6. 
Monter cover (36-8) på savhovedet med spændeskive Ø8 (36-18), låseskive Ø8 (36-16) 
og bolt M8x20 (36-17). 
 

  



  
  

 
 9 MAN 9050650 DK V4 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

Trin 7. 
Monter savklinger (36-13) til knivholderne (36-12) sammen med flangeskiver (36-15) 
og spænd sammen med M13x30 bolt (36-2), M8x40 bolt (36-14), spændeskive Ø8 (36-
18) og låsemøtrik M8 (36-19). 
 
 
 

  



  
  

 
 10 MAN 9050650 DK V4 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

EU overensstemmelseserklæring 
 

 
Vi forbeholder os ret til uden foregående varsel at ændre de tekniske parametre og specifikationer for dette 

produkt. 



 
 1 MAN 9050650 SE V3 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 

S 
Bruksanvisning 
(Översättning av original dansk 
bruksanvisning) 
 
Hydraulisk grensåg för traktor Art. 9050650 
 
Beskrivning: 
Hydraulisk grensåg för montering på traktor, lastare eller liknande fordon, inkl. 1 
st hydrauliskt driven motor. 
 
Avsedd användning: Får bara användas som bruksanvisningen anger – all annan 
användning anses som felaktig. 

Innehåll 
Säkerhet ......................................................................................................................................................... 2 

Montering ...................................................................................................................................................... 2 

Teknisk data ................................................................................................................................................. 2 

Användning ................................................................................................................................................... 3 

Underhåll ....................................................................................................................................................... 3 

Kilrem ........................................................................................................................................................... 4 

Rengöring .................................................................................................................................................... 4 

Byte av sågblad .......................................................................................................................................... 4 

Slipning av sågblad .................................................................................................................................... 5 

Montering ...................................................................................................................................................... 5 

EU försäkran om överensstämmelse ................................................................................................. 10 

 
 

Sågbladen måste skyddas med medföljande skydd när grensågen inte 
används och under transport. Använd eller flytta aldrig maskinen när 
personer befinner sig i arbetsområdet. Att lyfta, sänka eller vrida bladen 
kan orsaka allvarliga skador. Om fordonet lämnas obevakat måste 
sågbladet alltid vara i stilla läge. 

 
  



 

 
 2 MAN 9050650 SE V3 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 

 
 
Säkerhet 
 
• Var säker på att det inte befinner sig människor eller djur i det område som ska 

beskäras. 
• Se till att alla skruvar och bultar är väl åtdragna. 
• Ändra aldrig säkerhetsanordningarna som är förinställda från fabrik. 
• Gå aldrig under sågen när den är igång. 
• Var säker på att traktorn kan hantera en såg som väger 750 kg. 
• När grensågen inte används, ska klingorna skyddas eller avlägsnas. 

 
Montering 

 
Grensågen monteras på traktorns Euro 2 beslag på frontlastaren. Den kan 
sidoförskjutas  1 meter. Börja med att häkta fast grensågen i EURO beslagen på 
frontlastaren, spänn fast de två M12 bultarna. Lyft grensågen och ta bort de två 
stödbenen och stödfoten. 
Hydraulikslangarna monteras, se till att ha ren hydraulikolja (oren olja kan 
skada grensågens motor och cylinder). Var säker på att returen på hydrauliken 
har fri passage, får under inga omständigheter komma över 10 bar! 
 

Teknisk data 
 

 
Sågklingans diameter 

 
600 mm 

Sågklingans tjocklek 5,0 mm 
Tandantal 80 st/per 

klinga 
Arbetsbredd/höjd 1750 mm 
Max. Grentjocklek 200 mm 
Max sidoförskjutning 1.000 mm 
Hydraulikslangar 6 st. á 9 m 
Nödvändigt oljeflöde Min 45 L/min 
Nödvändigt oljetryck 160-210 bar 
Vikt 740 kg 



 

 
 3 MAN 9050650 SE V3 
P. Lindberg Myrangatan 4 www.p-lindberg.se 

Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 

Användning 
 
När man använder grensågen i det område som ska beskäras bör man börja nedifrån 
och åt sidan, därefter klipper man höjden. 
När grensågen används nära marken, vara säker på att det inte finns några 
stora stenar, järnstänger eller liknande, det kan omedelbart förstöra bladen. 
Körhastigheten bör också ändras så att bladen har tid att klippa korrekt. 
Om området har många stora laterala grenar, kan det vara fördelaktigt att beskära 
området flera gånger, för att undvika att stora grenar faller ned på 
grensågen/traktorn. 
När man stöter på en mycket tjock gren kan det vara nödvändigt att stanna för att 
låta sågbladen arbeta igenom den. 
 

 
 

Underhåll 
 
Sågklingorna är mycket vassa och väger ca 14 kg, måste, allt arbete utföras 
med största försiktighet. Bär alltid skyddshandskar och stövlar när knivarna 
underhålls och repareras. 
 
Innan underhåll av grensågen påbörjas, ska alla hydraulikslangar kopplas av. Placera 
grensågen på bockarna och stödfoten med ett jämnt underlag. 

 
Efter 2 timmars bruk ska följande kontrolleras: 

• Sågbladens fästanordningar. 
• Alla bultar ska efterspännas. 

Knivskyddet skyddar bladen vid transport, förvaring etc. 



 

 
 4 MAN 9050650 SE V3 
P. Lindberg Myrangatan 4 www.p-lindberg.se 

Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 

 
 

Kilrem 
 
Kilremmen bör kontrolleras regelbundet för att ha den rätta stramheten, speciellt 
efter de första arbetstimmarna. För att kontrollera kilremmen är det nödvändigt att 
avlägsna remskärmen. 

 
 

 
 
 
Remmen har den korrekta stramheten om den kan tryckas ned 5-10 mm på remmens 
längsta sida. För att strama åt remmen ska man lossa på de fyra bultar som håller 
motorn. Därefter spänna spännskruven tills rätt stramhet är nådd. Slutligen ska de fyra 
bultarna sättas tillbaka. 

 

Rengöring 

 
Sågspån och smuts avlägsnas bäst med en borste och 
tryckluft. Vatten och/eller högtryckstvätt 
rekommenderas inte. 
 
Byte av sågblad 

 
Varje sågblad är monterat med fyra stycken M8 bultar och en M12 bult med höger 
gänga, alla är säkrade med gänglås. 
 
Ta bort de fyra M8-bultar och sedan M12-bulten. Nu kan bladet tas bort. Följ 
instruktionerna i omvänd ordning när du sätter i ett nytt blad! 
 
Se till att alla bultar är intakta! 
 
Självlåsande muttrar ska bytas ut när sågbladet byts ut. 

 



 

 
 5 MAN 9050650 SE V3 
P. Lindberg Myrangatan 4 www.p-lindberg.se 

Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 

Skadade blad måste bytas ut omedelbart! 
 
M12-bulten måste vara försedd med skruvlås (mellanliggande)! 
 
Slipning av sågblad 
 
Slipning av sågbladen bör utföras av specialist inom området. 
 
 

Montering 
 
Innan monteringen påbörjas ska du försäkra dig om att alla delar finns med och är 
intakta. 
 
Steg 1 
Stödben (nr. 28) monteras på ramen (nr. 10) och de två handskruvarna spänns (nr. 20). 
 

 
  



 

 
 6 MAN 9050650 SE V3 
P. Lindberg Myrangatan 4 www.p-lindberg.se 

Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 

Steg 2 
Montera den lodräta armen (nr. 45) till utskjutande rör (nr. 13). De två enheterna 
förbinds med den långa splitbulten (nr. 40). Den säkras med en M8x20 bult (nr. 38), 
och de underliggande planbrickorna (nr. 44/49). 
 
OBS: De två stora skivorna, ø30 (nr. 41), ska ligga mellan den lodräta armen och den 
utskjutande armen. 
 
Fäst cylindern (# 43) på balken med hjälp av gångjärns stiftet (# 25), dra åt med skruven 
M8x20 (# 38), bricka Ø8 (# 44) och låsbrickan Ø8 (# 49). 
 
Obs: Sätt i platta Ø30 (# 42) mellan cylinder och balk. 
 
 

 
 
 
 

  



 

 
 7 MAN 9050650 SE V3 
P. Lindberg Myrangatan 4 www.p-lindberg.se 

Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 

Steg 3 

Montera såghuvudet nr 36 på den vertikala armen nr 45 med bulten M12x120 nr 4, 
brickan Ø12 nr 2 och låsmuttern M12 nr 1. Dra sedan åt de fyra bultarna M16x55 nr.3. 

 

Montera stödbenet nr 36-28 på såghuvudet 36 med en bricka Ø12 (36-4), låsmuttern 
M12 (36-26) och bult M12x80 (36-29). 
 

 
  

 

 



 

 
 8 MAN 9050650 SE V3 
P. Lindberg Myrangatan 4 www.p-lindberg.se 

Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 

Steg 5 
1. Anslut hydraulslangen A (52) till den vertikala armen (45) med rörhållaren (35). 
2. Anslut hydraulslang A (52) till såghuvudet tillsammans med O-ringen Ø11,2x2,4 (14). 
 

 

Montera locket (36-8) på såghuvudet med bricka Ø8 (36-18), låsbricka Ø8 (36-16) och 
bult M8x20 (36-17). 

 
 
 
 
 

 



 

 
 9 MAN 9050650 SE V3 
P. Lindberg Myrangatan 4 www.p-lindberg.se 

Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 

 
Steg 7. 
Montera sågblad (36-13) på knivhållare (36-12) tillsammans med flänsbrickor (36-15) och 
dra åt tillsammans med M13x30-bult (36-2), M8x40-bult (36-14), bricka Ø8 (36-18) och 
låsmutter M8 (36-19). 
 
 

 
  



 

 
 10 MAN 9050650 SE V3 
P. Lindberg Myrangatan 4 www.p-lindberg.se 

Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 

EU försäkran om överensstämmelse 
 

 
 
 

Vi förbehåller oss rätten att utan förvarning ändra den tekniska specifikationen för produkten. 



 
 1 MAN 9050650 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 
 
Hedge mower – Item no.: 9050650 
 
Description: 
Hedge mower for mounting on tractor-mounted front loader, mini loader, etc. 
Equipped with a hydraulic driven motor. 
 
Intended use: Use only as described - all other uses are considered incorrect. 

Content 
Safety .................................................................................................................................................. 2 
Mounting ............................................................................................................................................ 2 
Technical data ................................................................................................................................... 2 
Use ....................................................................................................................................................... 3 
Maintenance ..................................................................................................................................... 3 

Driving V-belt Tension ................................................................................................................. 4 
Removal of saw dust ................................................................................................................... 4 
Replacement of saw blades ....................................................................................................... 4 
Saw blade grinding ...................................................................................................................... 5 

Assembly instructions ..................................................................................................................... 5 
EU Declaration of conformity ...................................................................................................... 10 
 
 
 

The blade has to be covered with the safety mechanism when 
the saw is not needed or during transport. Never use or 
maneuver the saw when another person is close by. Lifting, 
lowering or tilting with the saw blade can seriously injure people. 
If the towing vehicle is unoccupied, the saw blades always have 
to be stopped.  

 

GB 
Manual 
(Translation of original Danish manual) 



  
  

 
 2 MAN 9050650 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

Safety 
 

• Make sure there are no people/animals in the area where you are working. 
• Check that bolts and screws are tightened. 
• Never remove factory-installed safety precautions, 
• Do not go under the mower while it is running or lifted into the air. 
• Be sure that the tractor can handle the cutting unit, which weighs approx. 740 

kg. 
• When the saw is not in use, the saw blades must be covered. 

 
Mounting 
 
The hedge mower is mounted on the front of the tractor front loader unit. The hedge 
mower comes with Euro 2 brackets and can be sideways up to 1 meter. Start by 
fastening the front loader in the Euro brackets, then tighten the two M12 bolts. Lift up 
hedge mower saw and remove the two support legs. Then the tow shoe is mounted. 
The hydraulic hoses are mounted and secured securely to the tractor. 
Unclean hydraulic oil will cause damage to the hedge mower’s engine and cylinder. 
Make sure the return line on the hydraulic side has free passage! Under no 
circumstances should you exceed 10 bar! 
 
 
Technical data 
 
Blade, diameter   600 mm 
Blade, thickness   5,0 mm 
Teeth      80 stk./pr klinge 
Cutting edge    1.750 mm 
Limb thickness (max.):  200 mm 
Max. sideforskydning  1.000 mm 
Hydraulikslanger    6 stk. à 9 meter 
Oil performance   Min. 45 liter/minut 
Oil pressure    160-210 bar 
Weight     740 kg. 
 
 

 



  
  

 
 3 MAN 9050650 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

Use 
 
The first time you start cutting a hedge, you start from the bottom and cut to the end, 
then you cut in height. 
When cutting close to the ground, make sure that there are no large stones, iron piles, 
etc. in the bottom scrub. This will instantly destroy the blades. 
The propulsion speed should also be adjusted allowing the blades time to cut 
properly. 
If the hedge has many large side branches, it may be advantageous to cut the hedge 
several times, so that large branches do not fall on the mower/tractor. 
If you encounter a thick branch, it may be necessary to stop completely so that the 
blade has time to cut through. 
 
 

 
 
 
 
Maintenance 
 
Since the saw blade is very sharp and weighs approximately 14 kg., all work should 
completed very carefully.  Always use sturdy gloves and wear safety boots during 
maintenance and repair of the blades. 
 
Before starting work on the hedge mower, disconnect the hydraulic connections. 
Place the saw on the trestles, on a level surface.  
 
After 2 hours of use, check the following: 
• The saw blade attachment. 

The saw blade protection frame protects the blades 
when the machine is transported, stored etc. 



  
  

 
 4 MAN 9050650 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

• Tighten all bolts. 
 
Driving V-belt Tension 
 
The driving v-belt tension should be controlled for tension multiple times 
because it lengthens during the first hour of operation!  
 
To do this, disassemble the cover of the saw; the belt should be pressed easily.  
 
 
 
 
 
 
 
 
Should the v-belt tension be 
changed, the 4 fastening screws 
of the motor carrier plate have to be loosened and using both tension 
screws, shift the motor carrier. After controlling for the proper tension, put 
back all screws and assemble to cover!  
 
Removal of saw dust 
 
For removal of saw dust, compressed air and a paint brush is recommended. Water is 
not recommended.  
 
Replacement of saw blades 
 
Each saw blade is fastened in the center with 4 x M8 screws with screw 
locking nuts and a M12 countersunk screw.   
 
Remove the 4 x M8 screws then remove the M12 countersunk screw; these 
are secured with a screw locking device!  
 
Then the saw blade can be removed.  
 
The assembly of a new blade takes place in the reversed order!  
 
Check to see if all screws are intact!!   

 

The locking nuts are to be exchanged with each blade assembly!  
 
Damaged saw blades are to be exchanged immediately! 
 
The M12 countersunk screw is to be assembled with the screw locking device 



  
  

 
 5 MAN 9050650 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

(intermediate)!  
 

Saw blade grinding 
 
The saw blade has to be very precisely grinded/set. Never attempt to 
grind/set the blades yourself because this could make it become out of 
balance!  
 
Grinding should always be completed by a specialist who has the proper tools and 
expertise!  
 
 
Assembly instructions 
 
Prior to assembly, please check that all components are included and intact. 
 
STEP 1: Attach the support leg (#28) to the beam (#10), tighten with handle 
wheel(#20). 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



  
  

 
 6 MAN 9050650 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

STEP 2: 1. Attach the movable arm (#45) to the move tube (#13) using long hinge pin 
(#40), and tighten with screw M8x20 (#38), flat washer Ø8 (#44) and lock washer Ø8 
(#49).  
 
Note: Put big flat washer Ø30 (#41) in the between movable arm and move tube. 
2. Attach the cylinder (#43) to the beam using hinge pin (#25), tighten with screw 
M8x20 (#38), flat washer Ø8 (#44) and lock washer Ø8 (#49).  

 
Note: Put flat washer Ø30 (#42) in the between cylinder and beam. 
 

 
 
 
 
 
 



  
  

 
 7 MAN 9050650 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

STEP 3: Attach saw blade (#36) to the movable arm (#45) using hex bolt M12x120 (#4), 
flat washer Ø12 (#2) and nylon lock nut M12 (#1). Then tighten the hex bolt M16x55 
(#3). 
 
 

 
 
STEP 4: Attach the fixed support leg (#36-28) to the saw blade (#36) using flat washer 
Ø12 (#36-4), nylon lock nut M12 (#36-26) and hex bolt M12x80 (#36-29). 
 

 
 



  
  

 
 8 MAN 9050650 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

STEP 5: 1. Attach the hydraulic hose A (#52) to the movable arm (#45) using pipe 
clamp (#35). 
 2. Attach the hydraulic hose A (#52) to the connector of saw blade assembly put O 
ring Ø11.2x2.4 (#14). 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
STEP 6: Attach the protective cover (#36-8) to the saw blade assembly using flat 
washer Ø8 (#36-18), lock washer Ø8 (#36-16) and screw M8x20 (#36-17). 

 
 



  
  

 
 9 MAN 9050650 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

STEP 7: Attach the saw blade (#36-13) to the saw blade mounting plate (36-12) using 
brake pad (#36-15), tighten with screw M12x30 (#36-2), screw M8x40 (#36-14), flat 
washer Ø8 (#36-18), nylon lock nut M8 (#36-19). 
 

 
 
 



  
  

 
 10 MAN 9050650 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tlf: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

EU Declaration of conformity 
 

 
 

We retain the right to change the technical parameters and specifications of this product without prior notification. 


	9050650 DKSEEN_Forside
	MAN 9050650 DK V4
	Sikkerhed
	Montering
	Tekniske data
	Brug
	Vedligeholdelse
	V-rem
	Rengøring
	Udskiftning af savblade
	Slibning af klinge

	Samling
	EU overensstemmelseserklæring

	MAN 9050650 SE V3
	Säkerhet
	Montering
	Teknisk data
	Användning
	Underhåll
	Kilrem
	Rengöring
	Byte av sågblad
	Slipning av sågblad

	Montering
	EU försäkran om överensstämmelse

	MAN 9050650 EN V2
	Safety
	Mounting
	Technical data
	Use
	Maintenance
	Driving V-belt Tension
	Removal of saw dust
	Replacement of saw blades
	Saw blade grinding

	Assembly instructions
	EU Declaration of conformity


